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0.003| 0.034 | 0.004 | 0.002 | 0.007

A 18x35 Ibs/ft 40ft 18 | 11.476 62946 | 83687 0.752 26.8 0.203] 0.236 1.358 0.015 0.446
¥ 18"x6"x40 Ibs/ft 40t 6 4.374 64542 | 82671 0.781 23.7 0.173] 0239 1.381 0.006 0.001{ 0.053 | 0.002 ] 0.002 | 0.007| o0.418
V 18x40 Ibs/ft 40ft 18 13.121 64542 82671 0.781 237 0.173] 0.239] 1.381 0.006 0.001] 0.053 | 0.002 | 0.002{ 0.007 0.418
V 18"x6"x40 Ibs/ft 40t 6 4.374 62946 | 83542 0.753 25.4 0.185/0.232| 1,361 0.018 0.003| 0.051 | 0.004 | 0.001{0.006{ 0.433
7 18™x6"x46 Ibs/ft 40ft q 3.277 60046 | 79481 0.755 255 0.180| 0.241) 1.358 0.006 0.001] 0.054 | 0.001 | 0.002| 0.006| 0.422
! 18"x6"x46 Ibs/ft 40ft 14 | 11.468 58450 77450 0.755 25.0 0.165] 0.257| 1.397 0.017 0.003| 0.054 | 0.004 | 0.002 | 0.004 0.421
1 18x46 lbs/ft 40ft 10 | 8.192 61496 [ 80351 0.765 26.1 0.201}0.229 1.354 0.016 0.003| 0.052 | 0.009 | 0.003 | 0.007] 0.450
" 18x50 Ibs/ft 40t 2 1.811 63236 82817 0.764 26.8 0.163| 0.245 1.349 0.031 0.005] 0.052 | 0.007 | 0.002 0.008] 0.417
'18"x7.5"x50 Ibs/ft 40ft 4 3.623 56275 | 77160 0.729 27.5 0.167| 0.242} 1.350 0.026 0.004| 0.052 | 0.007 | 0.002 | 0.007] 0.419
18"x7.5"x50 [bs/ft 407t 20 | 18.114 61641 | 81076 0.760 273 0.157] 0.243{ 1.335 0.012 0.002| 0.051 | 0.002 | 0.002 | 0.007| 0.397
18"x7.5"x50 tbs/ft 40ft 24 | 21737 61641 | 81076 0.760 27.3 0.157] 0,243 1.335 0.012 0.002| 0.051 (| 0.002 | 0.002 | 0.007 0.397
18"x7,5"x55 Ibs/ft 40ft 3 2.999 61786 | 83832 0.737 27.5 0.195] 0.226 1.353 0.012 0.002} 0.034 | 0.003 | 0.002|0.006] 0.436
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We here by certify that the material has been made and tested In accordance with
the above specification and also with the requirements called for the above order
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